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ITEM| PARTNO | Q DESCRIPTION
1 028-341 4 3/8-16 X 4 Hex Head Cap Screw
2 028-335 2 3/4-10 X 4-1/2 Hex Head Cap Screw
3 055-156 2 1/2-13 Nylon Hex Lock Nut
4 108-044 3 1/2 SAE Flat Washer
5 108-144 2 1/2 Nylon Washer
] 03-0190 1 Support Plate
7 028-034 1 1/2-13 X 1-1/4 Hex Head Cap Screw
8 055-154 4 3/8-16 Nylon Hex Lock Nut
9 03-0189 1 Pedal
10 028-089 1 1/2-13 X 2-1/2 Hex Head Cap Screw
11 51-0022 4 3/8-24 Hex Flange Lock Nut
12 107-093 4 Rod End
13 149-315 2 | Threaded Rod
14 878-033 1 Whee! Bracket
15 055-145 12 . | 5/16-18 Nylon Hex Lock Nut
16 028-012 8 5/16-18 X 3/4 Hex Head Cap Screw
17 | 106-016 2 Wheel
18 : 039-002 2 3/4 Machine Bushing
19 061-023 2 1/8 X 1 Cotter Pin
20 055-157 2 3/4-10 Nylon Hex Lock Nut
21 03-0188 2 Arm
22 72-0075 2 Tire Rest
23 028-060 4 5/16-18 X 7/8 Hex Head Cap Screw




